

Lamotrigine Tablet (25, 100, 150 mg)

(25, 100, 150 mg)
Antiepilepito
ACTION AND CLINICAL PHARMACOLOGY
LAMICTAL (lamotrigine) is a drug of the phenyltriazine class chemically unrelated to existing antiepileptic drugs (AEDs).
Lamotrigine is thought to act at voltage-sensitive sodium channels to stabilize neuronal membranes and inhibit the release of excitatory amino acid neurotransmitters (e.g. glutamate, aspartate) that are thought to play a role in the generation and spread of epileptic seizures.
Clinical Trials In placebo-controlled clinical studies, LAMICTAL has been shown to be effective in reducing seizure frequency and the number of days with seizures when added to existing antiepileptic drug therapy in daudicing seizure frequency and the number of days with seizures when added to existing antiepileptic drug therapy in daudicing seizure frequency and the number of days with seizures when added to existing antiepileptic drug therapy in adulting seizures, with or without generalized toric-clonic seizures, that are not satisfactorily controlled.

Pharmacokinetics Adults: LAMICTAL is rapidly and completely absorbed following oral administration, reaching peak plasma concentrations 1.4 to 4.8 hours (T_{max} =0.4 sol.) and the area under the plasma concentration versus-time curve (AUC=29.9 - 211 h * _ig/ml.) increase linearly with dose. The time-to-peak concentration, elimination half-lile (t_{tot}) and volume of distribution (VdF) are independent of dose. The time-to-peak concentration, elimination half-lile (t_{tot}) and volume of distribution (VdF) are independent of dose. The time-to-peak concentration, elimination half-lile (t_{tot}) and volume of distribution (VdF) are independent of dose. The t_{tot} accessed by an average of 26% (mean steady state t_{tot} of 26.4 hours) and plasma clearance increased by an average of 33%. In a single-dose study where leastly voluntieers were administered both or all and intravenous doses of lamotrigine, the absolute bioavailability of oral lamotrigine was 98%.

steady state 1/2 or 20-4 hours) at or plastiful external interests of an average of 33%. If a strigle-boxe study where healthy volunteers were administered both oral and intravenous doses of lamotrigine, he absolute bloavailability of oral lamotrigine was 98%.

Lamotrigine is approximately 55% bound to human plasma proteins. This binding is unaffected by therapeutic concentrations of phenytoin, phenobarbital or valproic acid. Lamotrigine does not displace other antiepileptic drugs (carbanazepine, phenytoin, phenobarbital or valproic acid. Lamotrigine does not displace other antiepileptic drugs (carbanazepine, phenytoin, phenobarbital) from protein binding sites.

Lamotrigine is metabolized predominantly in the liver by glucuronic acid conjugation. The major metabolite is an inactive 2-N-glucuronide conjugate that can be hydrolyzed by \(\beta\)-glucuronidase. Approximately 70% of an oral LAMICTAL dose is recovered in urine as this metabolite. Elderty: The pharmacokinetics of lamotrigine in 12 healthy elderly volunteers \(\chi\) 65 years) who each received a single oral dose of LAMICTAL (150 mg) were not different from those in healthy young volunteers. (However, see PRECAUTIONS, Use in the Elderty, and DOSAGE AND ADMINISTRATION.)

Renal Impairment: The pharmacokinetics of a single oral dose of LAMICTAL (100 mg) were evaluated in 12 individuals with conicio renal failure with mean creatinine dearenace of 13 mL/min) who were not receiving other antiepileptic drugs. In this study, the elimination half-life of unchanged lamotrigine was prolonged (by an average of 63%) relative to individuals with comorio renal failure and DOSAGE AND ADMINISTRATION). Hemodialysis: In six hemodialysis patients, the elimination half-life of unchanged lamotrigine was doubled off dalysis, and reduced by 50% on dialysis, relative to individuals with normal renal function.

Hemodialysis: In six hemodialysis patients, the elimination half-life of unchanged lamotrigine was doubled off dalysis, and reduced by 50% on dialysis, relative to indi

evaluated. Gilbert's Syndrome: Gilbert's syndrome (idiopathic unconjugated hyperbilirubinemia) does not appear to affect the

Gilbert's Syndrome: Gilbert's syndrome (diopathic unconjugated hyperbilinubinemia) does not appear to affect the pharmacokinetic profile of lamotrigine. Concomitant Antiepileptic Drugs: In patients with epilepsy, concomitant administration of LAMICTAL with enzyme-inducing AEDs (phenytoin, carbamazepine, primidone or phenobaribial) decreases the mean interior lamotrigine 1,12 to 13 hours. Concomitant administration of LAMICTAL with valproic acid significantly increases 1,12 and decreases the clearance of lamotrigine, whereas concomitant administration of LAMICTAL with valproic acid plus enzyme-inducing AEDs can protong 1,12 up to approximately 27 hours. Acetaminophen was shown to slightly decrease the 1,12 and increase the dearance of lamotrigine. The key lamotrigine parameters for adult patients and healthy volunteers are summarized in Table 1.

Table1: Mean Pharmacokinetic Parameters in Adult Patients with Epilepsy or Healthy Volunteers

	Healthy Young Volunteers		Patients with Epilepsy			
	LAMICTAL Administered	LAMICTAL	LAMICTAL+ Valproic Acid ²	LAMICTAL +Enzyme- Inducing AEDs	LAMICTAL+ Valproic Acid	LAMICTAL+ Valproic Acid +Enzyme- Inducing AEDs
T _{max}	Single Dose	2.2 (0.25-12.0) ¹	1.8 (1.0–4.0)	2.3 (0.5-5.0)	4.8 (1.8–8.4)	3.8 (1.0–10.0)
(hrs)	Multiple Dose	1.7 (0.5–4.0)	1.9 (0.5–3.5)	2.0 (0.75–5.93)	ND	ND
t _{1/2}	Single Dose	32.8 (14.0–103.0)	48.3 (31.5–88.6)	14.4 (6.4-30.4)	58.8 (30.5–88.8)	27.2 (11.2–51.6)
·· ·	Multiple Dose	25.4 (11.6–61.6)	70.3 (41.9–113.5)	12.6 (7.5–23.1)	ND	ND
Plasma Clearance (mL/min/kg)	Single Dose	0.44 (0.12–1.10)	0.30 (0.14-0.42)	1.10 (0.51–2.22)	0.28 (0.160.40)	0.53 (0.27-1.04)
(Multiple Dose	0.58 (0.24–1.15)	0.18 (0.12–0.33)	1.21 (0.66–1.82)	ND	ND

ND=Not done

NUERON DONE

1. Range of individual values across studies
2. Valproic Acid administered chronically (Multiple Dose Study) or for 2 days (Single Dose Study)

INDICATIONS AND CLINICAL USE

LAMICTAL (lamotrigine) is indicated as adjunctive therapy for the management of patients with epilepsy who are not satisfactorily controlled by conventional therapy. There is limited information on the use of LAMICTAL in monotherapy

at this time. CONTRAINDICATIONS

CONTINUISTICAL (Involve) LAMICTAL (lamotrigine) is contraindicated in patients with known hypersensitivity to lamotrigine or to any components of the formulation.

WARNINGS

WARNINGS
Serious dermatologic events have been reported infrequently in patients receiving LAMICTAL (lamotrigine). Such events were more likely to occur during the first six weeks of therapy. More rapid initial titration dosing and use of concomitant valproic acid were associated with a higher incidence of serious dermatologic events (see PRECAUTIONS, Skin-Related Events, Tables 2 and 3; see also DOSAGE AND ADMINISTRATION). These events have included Stevens-Johnson syndrome, toxic epidermal necrolysis, angioedema, and hypersensitivity syndrome (which usually consisted of fever, rash, lacial swelling and other systemic involvement, e.g. hematologic, hepatic, and/or lymphatic). Hepatic highly, as part of a hypersensitivity syndrome, may have been the initiating event in one reported death. It is recommended that the physician closely monitor (including hepatic, renal and clotting parameters) patients who acutely develop any combination of unexplained rash, fever, flu-like symptoms or worsening of seizure control, especially within the first month of starting treatment. Patients who develop a rash should be promptly evaluated. LAMICTAL should be discontinued in all patients with a medically serious rash. Although many patients who developed a skin rash in clinical trials continued to receive LAMICTAL without consequences, the initial presentation of a rash is not always indicative of its eventual seriousness.

The potential medical benefits of continued therapy with LAMICTAL must be weighed against the increased risk of serious rash in patients who have already developed a rash.

PRECAUTIONS

Drug Discontinuation Abrupt discontinuation of any antiepiteptic drug (AED) in a responsive patient with epilepsy may provoke rebound seizures. In general, withdrawal of an AED should be gradual to minimize this risk. Unless safety concerns require a more rapid withdrawal, the dose of LAMICTAL (armotrigine) should be tapered over a period of at least two weeks (see DOSAGE AND ADMINISTRATION).

Occupational Hazards Patients with uncontrolled epilepsy should not drive or handle potentially dangerous machinery. During clinical trials common adverse effects included dizziness, ataxia, drowsiness, diplopia, and blurred vision. Patients should be advised to refrain from activities requiring mental alertness or physical coordination until they are sure that LAMICTAL does not affect them adversey.

Skin-Related Events In controlled studies of adjunctive lamotrigine therapy, the incidence of rash (usually maculopapular and/or erythematous) in patients receiving LAMICTAL was 10% compared with 5% in placeblo patients. The rash usually occurred within the first six weeks of therapy and resolved during continued administration of LAMICTAL. LAMICTAL was discontinued because of rash in 1.1% of patients in controlled studies and 38% of all patients in all studies. The rate of rash-related withdrawall in chinical studies was higher with more rapid initial titration dosing, and in patients receiving concomitant valproic acid (VPA), particularly in the absence of enzyme-inducing AEDs. See Tables 2 and 3, see also WARNINGS, and DOSAGE AND ADMINISTRATION.

Table 2: Effect of Concomitant AEDs on Rash Associated with LAMICTAL in All Controlled and Uncontrolled Clinical Trials Regardless of Dosing Escalation Scheme

AED Group	Total Patient Number	All Rashes	Withdrawal Due to Rash	Hospitalization in Association with Rash
Enzyme-Inducing AEDs ¹ Enzyme-Inducing AEDs ¹ + VPA VPA ±Non-Enzyme-Inducing AEDs ² Non-Enzyme-Inducing AEDs ²	1788	9.2%	1.8%	0.1%
	318	8.8%	3.5%	0.9%
	159	20.8%	11.9%	2.5%
	27	18.5%	0.0%	0.0%

Enzyme-inducing AEDs include carbamazepine, phenobarbital, phenytoin, and primidone
 Non-enzyme-inducing AEDs include clonazepam, clobazam, ethosuximide, methsuximide, vigabatrin, and

Table 3: Effect of the Initial Daily Dose¹ of LAMICTAL in the Presence of Concomitant AEDs, on the Incidence of Rash Leading to Withdrawal of Treatment in Add-On Clinical Trials

AED Group	Enzyme-Inducing AEDs ²		Enzyme-Inducing AEDs ² + VPA		VPA ± Non-Enzyme- Inducing AEDs ³	
LAMICTAL	Total	Percentage of	Total	Percentage of	Total	Percentage of
Average	Patient	Patients	Patient	Patients	Patient	Patients
Daily Dose (mg)	Number	Withdrawn	Number	Withdrawn	Number	Withdrawn
12.5	9	0.0	10	0.0	51	7.8
25	3	0.0	7	0.0	58	12.1
50	182	1.1	111	0.9	35	5.7
100	993	1.4	179	4.5	15	40.0
≥125	601	2.8	11	18.2	0	0.0

Average daily dose in week 1
 Enzyme-inducing AEDs include carbamazepine, phenobarbital, phenytoin, and primidone

Non-enzyme-inducing AEDs include clonazepam, clobazam, ethosuximide, methsuximide, vigabatrin, and gabapentin

Increased incidence of rash-related withdrawal was seen when initial doses were higher and tiration more rapid than recommended under DOSAGE AND ADMINISTRATION.

Drug Interactions

Drug interactions
Antiepileptic Drugs (AEDs): Lamotrigine does not affect the plasma concentrations of concomitantly administered enzyme-inducing AEDs. Antiepileptic drugs that induce hepatic drug-metabolizing enzymes (phenytoin, carba-mazepine, phenobarbital, primidone) increase the plasma clearance and reduce the elimination half-life of lamotrigine (see ACTION AND CLINICAL PHARMACOLOGY).

(see ACTION AND CLINICAL PHARMACOLOGY). Valproic add reduces the plasma clearance and prolongs the elimination half-life of lamotrigine (see ACTION AND CLINICAL PHARMACOLOGY). When LAMICTAL was administered to 18 healthy volunteers already receiving valproic acid, a modest decrease (25% on average) in the trough steady-state valproic acid plasma concentrations was observed over a 3-week period, followed by stabilization. However, the addition of LAMICTAL did not affect the plasma concentration of valproic acid in patients receiving enzyme-inducing AEDs in combination with valproic acid. See also PRECAUTIONS, Skin-Related Events.

Oral Contraceptives: In a study of 12 female volunteers, LAMICTAL did not affect plasma concentrations of ethinyl-cestradiol and levonorgestrel following administration of the oral contraceptive pill. However, as with the introduction of other chronic therapy in patients taking oral contraceptives, the patient should be asked to report any change in the menstrual bleeding patient.

menstrual bleeding pattern.

Drugs Depressing Cardiac Conduction: (see Patients with Special Diseases and Conditions).

Drug/Laboratory Test Interactions: LAMICTAL has not been associated with any assay interferences in clinical

Use in the Elderly The safety and efficacy of LAMICTAL in elderly patients with epilepsy have not been systematically evaluated in clinical trials. Caution should thus be exercised in dose selection for an elderly patient, recognizing the more frequent hepatic, rend and cardiac dysfunctions and limited experience with LAMICTAL in this population.

Use in Children The safety and efficacy of LAMICTAL in children under 18 years of age have not yet been established.

Use in Obstetrics

Pregnancy: Studies in mice, rats and rabbits given lamotrigine orally or intravenously revealed no evidence of teratogenicity; however, maternal and secondary letal toxicity were observed. Studies in rats and rabbits indicate that lamotrigine crosses the placenta; placental and fetal levels of lamotrigine were low and comparable to levels in maternal plasma. Because animal reproduction studies are not always predictive of human response, LAMICTAL should only be used during pregnancy if the benefits of therapy outweigh the risks associated with it. Clinical trials data indicate that lamotrigine has no effect on blood totate concentrations in adults; however, its effects during human fetal development are unknown.

Labor and Delivery: The effect of LAMICTAL on labor and delivery in humans is unknown.

Nursing Mothers: LAMICTAL is excreted in human milk. Because of the potential for adverse reactions from LAMICTAL in unursing intants, breast-feeding while taking this medication is not recommended.

Patients with Special Diseases and Conditions Clinical experience with LAMICTAL in patients with concomitant illness is limited. Caution is advised when using LAMICTAL in patients with diseases or conditions that could affect the metabolism or elimination of the drug.

Renal Failure: A study in individuals with chronic renal failure (not receiving other AEDs) indicated that the elimination hall-life of unchanged lamotrigine is prolonged relative to individuals with normal renal function (see ACTION AND CUINICAL PLARMACOLOGY). Use of LAMICTAL in patients with severe renal impairment should proceed with caution.

caution.

Impaired Liver Function: There is no experience with the use of LAMICTAL in patients with impaired liver function.

Caution should be exercised in dose selection for patients with this condition.

Cardiac Conduction Abnormalities: One placebo-controlled trial that compared electrocardiograms at baseline and during treatment, demonstrated a mild prolongation of the P-R interval associated with LAMICTAL administration. The prolongation was statistically significant but clinically insignificant. Patients with significant acrusouscular disease or electrocardiographic abnormalities were, however, systematically excluded from clinical trials. Thus, LAMICTAL should be used with caution in patients with cardiac conduction abnormalities, and in patients taking concomitant medications which denses All conductions.

the user with rational in patients with radiac controlled ability matter and patients rating controlled in medications which depress AV conduction.

Dependence Liability No evidence of abuse potential has been associated with LAMICTAL, nor is there evidence of psychological or physical dependence in humans.

Laboratory Tests. The use of LAMICTAL does not require routine monitoring of any clinical laboratory parameters or plasma levels of concornitian AEDs.

ADVERSE REACTIONS

Adverse experiences in patients receiving LAMICTAL (lamotrigine) were generally mild, occurred within the first two weeks of therapy, and resolved without discontinuation of the drug.

Commonly Observed The most commonly observed adverse experiences associated with the use of adjunctive therapy with LAMICTAL (incidence of at least 10%) were dizziness, headache, diplopia, somnolence, ataxia, nausea,

and asthenia. Dizziness, diplopia, ataxia, and blurred vision were dose-related and occurred more commonly in patients receiving carbamazepine in combination with LAMICTAL than in patients receiving other enzyme-inducing AEDs with LAMICTAL. Reduction of the daily dose and/or alteration of the timing of doses of concomitant antiepitepite drugs and/or LAMICTAL may reduce or eliminate these symptoms. Clinical data suggest a higher incidence of rash in patients who are receiving concomitant valproic acid, or non-inducing AEDs (see WARNINGS; see also PRECAUTIONS, Sidn-Related Events, Table 2). Associated with Discontinued therapy due to an adverse experience, versus 2.9% of the 419 patients receiving LAMICTAL discontinued therapy due to an adverse experience, versus 2.9% of the 419 patients receiving placebo. Of 3501 patients and volunteers who received LAMICTAL in premarketing clinical studies, 358 (10.2%) discontinued therapy due to an adverse experience. Across all studies, the most common adverse experiences associated with discontinuation of LAMICTAL were rash, dizziness, headache, ataxia, nausea, diplopia, somnolence, seizure exacerba-

tion, asthenia, and blurred vision.

tion, astheria, and blurred vision.
Discontinuation due to an adverse experience classified as serious occurred in 2.3% of patients and volunteers who received LAMICTAL in the premarketing studies. Rash accounted for almost half of the discontinuations due to serious adverse experiences.

More rapid initial titration dosing of LAMICTAL, and concomitant use of valproic acid were associated with higher incidences of rash-related withdrawal in clinical studies (see WARNINGS; see also PRECAUTIONS, Skin-Related Events, Table 3).

Controlled Clinical Studies Table 4 enumerates adverse experiences that occurred with an incidence of 2% or greater among refractory patients with epilepsy treated with LAMICTAL.

Other Events Observed During Clinical Studies: During clinical testing, multiple doses of LAMICTAL were administered to 3501 patients and volunteers. The conditions and duration of exposure to LAMICTAL during these clinical studies varied greatly. Studies included monotherapy and pediatric trals. A substantial proportion of the exposure was gained in open, uncontrolled clinical studies. Adverse experiences associated with exposure to LAMICTAL were recorded by clinical investigators using terminology of their own choosing. Consequently, it is not possible to provide a meaningful estimate of the proportion of individuals experiencing adverse events without first grouping similar types of adverse experiences into a smaller number of standardized event categories. Since the adverse experiences reported occurred during treatment with LAMICTAL in combination with other antieplieptic drugs, they were not necessarily caused by LAMICTAL.

Table 4 Treatment-Emergent Adverse Experience Incidence in Placebo-Controlled Clinical Studies¹

Table 4 Treatment-Emergent Adverse Experience Incidence in Placebo-Controlled Clinical Studies¹

Adverse Experience	Body System/	Percent of Patients Receiving LAMICTAL (and other AEDs)	Percent of Patients Receiving Placebo (and other AEDs)	Percent of Patients Receiving LAMICTAL (and other AEDs) Who Were Discontinued
Headache	Adverse Experience	(n=711)	(n=419)	(n=711)
Accidental Injury 9.1 8.6 0.1 Asthenia 8.6 8.8 0.3 Flu Syndrome 7.0 5.5 0.0 Pain 6.2 2.9 0.1 Back Pain 5.8 6.2 0.0 Fever 5.5 3.6 0.1 Abdominal Pain 5.2 3.6 0.1 Infection 4.4 4.1 0.0 Neck Pain 2.4 1.2 0.0 Malaise 2.3 1.9 0.3 Seizure Exacerbation 2.3 0.5 0.3 DIGESTIVE Nausea 18.6 9.5 1.3 Vorniting 9.4 4.3 0.3 Diarrhea 6.3 4.1 0.3 Diarrhea 6.3 4.1 0.3 Dyspepsia 5.3 2.1 0.1 Constipation 4.1 3.1 0.0 Tooth Disorder 3.2 1.7 0.0 MUSCULOSKELETAL Myalgia 2.8 3.1 0.0 Arthralgia 2.0 0.2 0.0 NERVOUS Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Specch Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhintils 13.6 9.3 0.0 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 UROGENITAL Female Patients (n=365) (n=207)	BODY AS A WHOLE			
Asthenia	Headache	29.1	19,1	1.3
Asthenia	Accidental Injury	9.1	8.6	0.1
Pain 6.2 2.9 0.1		8.6	8.8	0.3
Back Pain 5.8 6.2 0.0	Flu Syndrome	7.0	5.5	0.0
Fever	Pain	6.2	2.9	0.1
Abdominal Pain 5.2 3.6 0.1 Infection 4.4 4.1 0.0 Neck Pain 2.4 1.2 0.0 Malaise 2.3 1.9 0.3 Seizure Exacerbation 2.3 0.5 0.3 DIGESTIVE Nausea 18.6 9.5 1.3 0.3 Diarrhea 6.3 4.1 0.3 Diarrhea 6.3 4.1 0.3 Diarrhea 6.3 4.1 0.3 Diarrhea 6.3 4.1 0.3 Dispensia 5.3 2.1 0.1 Constipation 4.1 3.1 0.0 Tooth Disorder 3.2 1.7 0.0 MUSCULOSKELETAL Myalgia 2.8 3.1 0.0 Arthralgia 2.0 0.2 0.0 NERVOUS Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rehinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough Increased 7.5 5.7 0.0 Respiratory Disorder 5.3 5.5 0.1 SKIN AND APPENDAGES Plank 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopla 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROSCHIAL Female Pattents (n=365) (n=207)	Back Pain	5.8	6.2	0.0
Infection	Fever	5.5	3.6	0.1
Neck Pain	Abdominal Pain	5.2	3.6	0.1
Malaise 2.3 1.9 0.3	Infection	4.4	4.1	0.0
Seizure Exacerbation 2.3 0.5 0.3				
DIGESTIVE Nausea 18.6 9.5 1.3 Vomiting 9.4 4.3 0.3 Diarrhea 6.3 4.1 0.3 Dyspepsia 5.3 2.1 0.1 Constipation 4.1 3.1 0.0 Tooth Disorder 3.2 1.7 0.0 MUSCULOSKELETAL Myalgia 2.8 3.1 0.0 Arthralgia 2.0 0.2 0.0 NERVOUS Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 3.6 0.0 Anxiety 3.8 3.8 3.0 Anxiety 3.8 3.8 3.0 Anxiety 3.4 3.0 Anxiety 3.4 3.1 3.7 3.3 Anxiety 3.4 3.1 3.0 3.0 Anxie	Malaise	2.3	1.9	0.3
Nausea 18.6 9.5 1.3		on 2.3	0.5	0.3
Vomiting	DIGESTIVE			
Diarrhea 6.3	Nausea	18.6		
Dyspepsia 5.3 2.1 0.1				
Constipation 4.1 3.1 0.0 Tooth Disorder 3.2 1.7 0.0 MUSCULOSKELETAL Waylegia 2.8 3.1 0.0 Arthralgia 2.0 0.2 0.0 NERVOUS Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 <td>Diarrhea</td> <td></td> <td></td> <td>0.3</td>	Diarrhea			0.3
Tooth Disorder 3.2 1.7 0.0			2.1	0.1
MUSCULOSKELETAL Myalgia 2.8 3.1 0.0 Myalgia 2.8 3.1 0.0 Arthralgia 2.0 0.2 0.0 NERVOUS NERVOUS 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Iritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0				
Myalgia 2.8 3.1 0.0 Arthralgia 2.0 0.2 0.0 NERVOUS University University University Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY RININITIES 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough Increased 7.5 5.7 0.0 <t< td=""><td></td><td>3.2</td><td>1.7</td><td>0.0</td></t<>		3.2	1.7	0.0
Arthralgia NERVOUS Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 Irritability 3.0 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY RIhinitis 13.6 9.8 8.8 0.0 Cough Increased 7.5 Respiratory Disorder 5.3 5.7 0.0 Respiratory Disorder 5.3 SKIN AND APPENDAGES Rash 10.0 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia Blurred Vision 15.5 4.5 1.1 Vision Abnormality 10.0 UROGENITAL Female Patients (n=365) (n=207)				
NERVOUS Dizziness 38.4 13.4 2.4 Alaxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.8 2.6 0.0 Anxiety 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough Increased 7.5 5.7 0.0 Respiratory Disorder 5.3 5.5 0.1 SKIN AND APPENDAGES Rash 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)				
Dizziness 38.4 13.4 2.4 Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY		2.0	0.2	0.0
Ataxia 21.7 5.5 0.6 Somnolence 14.2 6.9 0.0 Incoordination 6.0 2.1 0.3 Insomnia 5.6 1.9 0.4 Tremor 4.4 1.4 0.0 Deprassion 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough Increased 7.5 5.7 0.0 Respiratory Disorder 5.3 5.5 0.1 SKIN AND APPENDAGES Rash 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)				
Somnolence				
Incoordination 6.0 2.1 0.3				
Insomnia				
Tremor 4.4 1.4 0.0 Depression 4.2 2.6 0.0 Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough Increased 7.5 5.7 0.0 Respiratory Disorder 5.3 5.5 0.1 SKIN AND APPENDAGES Rash 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)				
Depression				
Anxiety 3.8 2.6 0.0 Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough Increased 7.5 5.7 0.0 Respiratory Disorder 5.3 5.5 0.1 SKIN AND APPENDAGES Rash 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)				
Convulsion 3.2 1.2 0.3 Irritability 3.0 1.9 0.1 Speech Disorder 2.5 0.2 0.1 Memory Decreased 2.4 1.9 0.0 RESPIRATORY				
Irritability 3.0 1.9 0.1				
Speech Disorder 2.5 0.2 0.1				
Memory Decreased 2.4 1.9 0.0 RESPIRATORY Rhinitis 13.6 9.3 0.0 Pharyngitis 9.8 8.8 0.0 Cough increased 7.5 5.7 0.0 Respiratory Disorder 5.3 5.5 0.1 SKIN AND APPENDAGES 8 0.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES 0.5 0.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=265) (n=207)				
RESPIRATORY Rhinitis				
Rhinitis 13.6 9.3 0.0		u 2.4	1.9	0.0
Pharyngitis 9.8 8.8 0.0		10.0	0.0	0.0
Cough Increased 7.5 5.7 0.0				
Respiratory Disorder 5.3 5.5 0.1				
SKIN AND APPÉNDAGES Rash 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)				
Rash 10.0 5.0 1.1 Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)			5.5	U. I
Pruritus 3.1 1.7 0.3 SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)			5.0	1.1
SPECIAL SENSES Diplopia 27.6 6.7 0.7 Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)				
Diplopia 27.6 6.7 0.7		٠,١	1.7	0.5
Blurred Vision 15.5 4.5 1.1 Vision Abnormality 3.4 1.0 0.0 UROGENITAL Female Patients (n=365) (n=207)		27 F	6.7	0.7
Vision Abnormality 3.4 1.0 0.0 UROGENITAL (n=265) (n=207)				
UROGENITAL (n=365) (n=207)				
Female Patients (n=365) (n=207)		0,7	1.0	0.0
		(n=365)	(n=207)	
r Dysmenomea 6.6 6.3 0.0	Dysmenorrhea	6.6	6.3	0.0
Menstrual Disorder 5.2 5.8 0.0				
Vaginitis 4.1 0.5 0.0				

Patients in these studies were receiving 1 to 3 concomitant enzyme-inducing antiepileptic drugs in addition to LAMICTAL or placebo. Patients may have reported multiple adverse experiences during the study or at discontinuation. Thus, patients may be included in more than one category.
 Adverse experiences reported by at least 2% of patients treated with LAMICTAL are included.

2. Adverse experiences reported by at least 2% of patients treated with LAMICTAL are included.

Other Events Observed during Clinical Practice and from "Compassionate Plea" Patients: In addition to the adverse experiences reported during clinical testing of LAMICTAL, the following adverse experiences have been reported in patients receiving LAMICTAL marketed in other countries and from worldwide "compassionate plea" patients. These adverse experiences have not been listed above and data are insufficient to support an estimate of their incidence or to establish causation. The listing is alphabetized: Apnea, erythema multiforme, esophagitis, hematemesis, hemolytic anemia, pancreatitis, pancytopenia and progressive immunosuppression.

SYMPTOMS AND TREATMENT OF OVERIODSAGE

During the clinical development program, the highest known overdose of LAMICTAL (lamotrigine) occurred in a 33-year old female who ingested between 4000 and 5000 mg LAMICTAL that corresponded to a plasma level of \$2µg/ml. four hours after the ingestion. The patient presented to the emergency room comatose and remained considers for 8 to 12 hours, returned to almost normal over the next 24 hours, and completely recovered by the third day.

There are no specific antibides for LAMICTAL. Following a suspected overdose, hospitalization of the patient is advised. General supportive care is indicated, including frequent monitoring of vital signs and close observation of the patient. If indicated, emessis should be induced or gastic lavage should be performed. It is uncertain whether hemodialysis is an effective means of removing tamotripine from the blood. In six renal failure patients, about 20% of the amount of tamotrigine in the body was removed during 4 hours of hemodialysis.

DOSAGE AND ADMINISTRATION.

Adults LAMICTAL (lamotrigine) is intended for oral administration and may be taken with or without food. LAMICTAL should be added to the patient's current antiepileptic therapy.

Hepatic enzyme-inducing drugs such as carbamazepine, phenytoin, phenobarbital, and primidone reduce the

elimination half-life of lamotrigine by 50% and doubte the plasma clearance; conversely, valproic acid more than doubtes the elimination half-life of lamotrigine and reduces the plasma clearance by 50% (see ACTION AND CLINICAL PHARMACOLOGY). These clinically important interactions require dosage schedules of LAMICTAL as summarized in

Table 5.

LAMICTAL does not alter plasma concentrations of concomitantly administered enzyme-inducing AEDs and therefore they do not usually require dose adjustment to maintain therapeutic plasma concentrations. For patients receiving LAMICTAL in combination with other AEDs, an evaluation of all AEDs in the regimen should be considered if a change in seizure control or an appearance or worsening of adverse experiences is observed. If there is a need to discontinue therapy with LAMICTAL, a step-wise reduction of dose over at least two weeks (approximately 50% per week) is recommended unless safely concerns require a more rapid withdrawal (see PRECAUTIONS). The relationship of plasma concentration to clinical response has not been established for lamotrigine. Dosing of LAMICTAL, should be based on therapeutic response. In controlled clinical studies, doses of LAMICTAL that were efficacious generally produced steady-state trough plasma lamotrigine concentrations of 1 to 4 µg/mL in patients receiving nor or more concomitant AEDs. Doses of LAMICTAL, should be adjusted to the needs of the individual patient, taking into consideration the concomitant AEDs.

Table 5 | AMICTAL Recommended Dosane Schedule for Adults

	Patients Taking			
Treatment Week	Enzyme-inducing AEDs ¹ Without Valproic Acid	Enzyme-Inducing AEDs ¹ With Valproic Acid		
Weeks 1 + 2	50 mg once a day	25 mg once a day		
Weeks 3 + 4	50 mg twice a day	25 mg twice a day		
Usual Maintenance	150-250 mg twice a day	50-100 mg twice a day		

Enzyme-inducing AEDs include carbamazepine, phenobarbital, phenytoin, and primidone

For Information⁴

Patients Taking Valproic Acid <i>Only</i>
25 mg every other day
25 mg once a day
50-100 mg twice a day

Column reflects dosage recommendations in the United Kingdom and is provided for information.

Optimal escalation doses from Week 5 to maintenance have not been fully established; titration is subject to clinical evaluation of the patient.

clinical evaluation of the patient. There have been no controlled studies to establish the effectiveness or optimal dosing regimen of add-on LAMICTAL therapy in patients receiving only non-enzyme-inducing AEDs or valproic acid. However, available data from open clinical trials indicate that the addition of LAMICTAL under these conditions is associated with a higher incidence of serious rash or rash-related withdrawal, even at an initial triation dose of 12.5 mg daily (see PRECAUTION, Skin Related Events, Table 3; see also WARNINGS). The potential medical benefits of addition of LAMICTAL under these conditions must be weighed against the increased risk of serious rash. If use of LAMICTAL under these conditions is considered clinically indicated, titration dosing should proceed with extreme caution, especially during the first six weeks of dose titration. of dose titration

or cose utration.

Withdrawal of Concomitant AEDs: In patients receiving LAMICTAL who have all concomitant enzyme-inducing AEDs withdrawn, the typ of lamotrigine will be approximately doubted (see ACTION AND CLINICAL PHARMACOLO-GY). Under these conditions, it may be necessary to reduce the dose of LAMICTAL. In contrast, in patients receiving LAMICTAL who have valproic add withdrawn, the typ of lamotrigine will be decreased; under these conditions, it may be necessary to increase the dose of LAMICTAL.

to necessary to increase the cose of LAWICIAL.

Geriatric Patients: There is little experience with the use of LAMICTAL in ederly patients. Caution should thus be exercised in dose selection for an elderly patient, recognizing the more frequent hepatic, renal and cardiac dysfunctions. Patients with impaired Renal Function: The elimination half-life of lamoritigine is prolonged in patients with impaired renal function (see ACTION AND CLINICAL PHARIMACOLOGY). Caution should be exercised in dose selection for

patients with impaired renal function.

Patients with impaired Menal function: There is no experience with the use of LAMICTAL in patients with impaired income. Because lamotrigine is metabolized by the liver, caution should be exercised in dose selection. In patients with this condition.

Children Dosage recommendations for children under 18 years of age are not yet established.

PHARMACEUTICAL INFORMATION

PHARMALEU III.AL IN OTRIBATION
Drug Substance
Brand Name: LAMICTAL
Common Name: Lamoltigine
Chemical Name: 1.2,4-Triazine-3,5-diamine, 6-(2,3-dichlorophenyl)-[USAN]
Chemical Name: 5-(2,3-dichlorophenyl)-1.2,4-triazine-3,5-diamine [Chem. Abstr.] Structural Formula:[USAN]

Molecular Formula: CgH-Cl₂N₅ Molecular Weight: 256.09 Desoribon: Lamotrigne is a white to pale cream powder. The pK₅ at 25°C is 5°.7. It is practically insoluble in water (0.017% w/k); slightly soluble in ethanol (0.41% w/k), chloroform (0.11% w/k) and octanol (0.28% w/k).

- Composition
 LAMICTAL Tablets contain lamotrigine and the following non-medicinal ingredients:
 cellulose, lactose, magnesium stearate, povidone, sodium starch glycolate and coloring agents:
 25 mg (white tablets)
 None

- 100 mg (crean tablets) - Sunset Yellow FCF Lake
- 150 mg (crean tablets) - Sunset Yellow FCF Lake
- 150 mg (crean tablets) - Ferric Oxide, Yellow
Stability and Storage Recommendations
LAMICTAL Tablets should be stored at controlled room temperature (15°C to 30°C) in a dry place and protected from light.

LAMICTAL Tablets not used some decorate from temperature (15°C to 30°C) in a dry piace and protected from tight. AVAILABILITY OF DOSAGE FORMS.

LAMICTAL Tablets are available in three different strengths: LAMICTAL Tablets 25 mg: White, scored, shield-shaped tablets engraved with "LAMICTAL" and "25". Bottles of 100.

LAMICTAL Tablets 100 mg: Cream, scored, shield-shaped tablets engraved with "LAMICTAL" and "150". Bottles of 60.

LAMICTAL Tablets 150 mg: Cream, scored, shield-shaped tablets engraved with "LAMICTAL" and "150". Bottles of 60.

Product Monograph available to health professionals upon request.

Product Monograph available to health professionals upon request.

References: 1, Goa KL *et al.* Lamotrigine: A review of its pharmacological properties and clinical efficacy in epilepsy. *Drugs* 1993;45(1):152-176. 2, Leach MJ *et al.* Neurochemical and behavioral aspects of Lamotrigine. *Epilepsia* 1991;32(Suppl.2):54-58. 3, Data on the Glaxo Welcome (GMMN2):29996. 8, Brode MJ, Lamotrigine versus other archipelpotic drugs. Ast archipelpotic drugs. Policips 1991;32(Suppl.2):513-521. 8 Brine CD et al. Acute effects of lamotrigine (Lamotrigine to provide add not rail of lamotrigine in patients with severe epilepsy. *Epilepsy Res* 1996;63(2):221-226. 10. Viron AMC. Lamotrigine: A review of article pelepsy. Brigosy. Policipsy 1993;35(Suppl.5):533-536. 11. Brine CD. Lamotrigine. Comprehensive Epilepsiology. New York Ravven Press 1990;665-670. 12. Brine CD et al. Double-blind crossover trial of lamotrigine (Lamidal) as add-on therapy in intractable epilepsy. *Epilepsy Res* 1993;49(2):222-229. 13. Dren AT et al. Poacobo-controlled, observes press and active trial of lamotrigine (LaMical Policy). Policips and Septical 1991;32(Suppl.3):20. 14. Gay PE et al. Chronic dose tolerance of brodrigine and placebo equipments with partial seizures. *Epilepsia* 1993;33(Suppl.3):26(

GlaxoWellcome

Glaxo Wellcome Inc.

Mississauga, Ontario, Canada L5N 6L4

90995 LAM PAAB ©Registered trademark of The Wellcome Foundation Limited, Glaxo Wellcome Inc. licensed use.